

NOTICE



This document contains information of a preliminary nature and was prepared primarily for internal uso at the Oak Ridge National Laboratory. It is subject to revision or correction and therefore does not represent a final report.

DISCLAIMER

This report was prepared as an account of work sponsored by an agency of the United States Government. Neither the United States Government nor any agency Thereof, nor any of their employees, makes any warranty, express or implied, or assumes any legal liability or responsibility for the accuracy, completeness, or usefulness of any information, apparatus, product, or process disclosed, or represents that its use would not infringe privately owned rights. Reference herein to any specific commercial product, process, or service by trade name, trademark, manufacturer, or otherwise does not necessarily constitute or imply its endorsement, recommendation, or favoring by the United States Government or any agency thereof. The views and opinions of authors expressed herein do not necessarily state or reflect those of the United States Government or any agency thereof.

DISCLAIMER

Portions of this document may be illegible in electronic image products. Images are produced from the best available original document.

UNCLASSIFIED

· •••

A Start A A

And the second s

s,

đ,



UNCI ASSISTED

INTRODUCTION

H. Incuye

A review of the data of recent months has permitted some generalizations regarding the properties of the experimental nickel-molybdenum alloys and, what is more significant, the trends with regard to the effects of certain alloying elements. Although some compositions being studied have no possibility of becoming elements the trends the selection of better compositions can be established.

In Fig. 1, the oxidation rates of the nickel-molybdenum alloys are summarized. The date show that in the nickel-molybdenum binary system, a maximum in the oxidation rate is exhibited at around 20% molybdenum.

The dominant role of chromium in determining the oxidation rate of these alloys may be clearly seen in this table which tabulates the data in a decreasing order of oxidation rate. All the other elements appear to have only a slight effect.

A comparison of the oxidation rates of Incr-6 and Incr-7 shows a large difference for these two alloys which have only minor differences in composition. However, this behavior is not unusual in these compositions which are borderline with respect to oxidation since the rate is governed by the type of scale (e.g., M10, NiNoO_h, Cr_2O_3) which predominates.

Figure 2 is a graph showing the effect of carbon on the tensile ductility of annealed nickel-molybdenum alloys. The decrease in the ductility is accompanied by increases in both the yield and ultimate strengths. This relationship appears to hold for both room and elevated temperature tests. The unforgeable alloys are defined as those exhibiting severe cracking during hot rolling and splitting during cold forming operations.

Analysis of the data on the alloys containing Ti and Al reveals no beneficial effect which can be attributed to these elements at this time. The Ti and Al containing alloys are characterized by moderate creep strengths, aluminum pick-up in Fuel 107, and inability to be brazed in hydrogen atmosphere. The data indicate that greater over-all improvement in alloy properties for this application may be achieved by increasing the molybdenum content rather than the Ti and Al since these latter elements impair the forgeability and probably the corrosion resistance.

The results of recent thermal convection dop corrosion tests on alloys containing 3 to 10% chromium show that varying the chromium content within this range has no significant effect on the depth of yoids formed in 500 hr. These results indicate that the amount of chromium required for oxidation resistance may be tolerated corrosion-wise. Therefore, further tests will be made on compositions containing chromium, molybdenum, and nickel as the principal element.

UNCLASSIFIED



DECTRERIED Genoarced

Call with the second se

Beach





Fig. 1. The Oxidation Rates of Ni-Mo Alloys at 1500°F in Air .

003

• •

:....:

....:.

.....

: .

:....

.....

..... i

i. . . i

.....

Ψ.

=

DECENSSIED

-

ı. ï

DECLASSIFIED

.

·

٠

r -

.



DECLASSIFIED

. .

.

These ternary compositions fall short of the established strength goal, however; and therefore, require an additional strengthener. Consideration of possible deleterious effects on other properties, such as forgeability, brazeability and corrosion resistance, leads to iron as the best strengthening addition to use.

SECH

The data on the various properties of the nickel-malybdenum alloys studied to date have indicated the nickel-molybdenum chronium-iron system to be the most promising for producing the alloy to achieve the optimum overall rating. Alloys containing these four elements will be designated by the generic name Inor-8, which will include all the minor variations in composition within this system.

Three 36-lb melts of the composition, Wi-17 No-10 Cr-7 Fe, which represents the maximum Cr + Fe addition which will be made to the Ni-Mo base, have been prepared. These heats will be used to provide material for a forced circulation loop corrosion test to determine whether the favorable thermal convection loop data will be substantiated under conditions of greater flow rate and duration.



DECTUZZIELED

.

.

FABRICATION OF N1-No BASE ALLOYS

H. Incure and T. K. Roche

Seanless Tubing

SECRE

Tubing received this month which was processed at Superior Tube Company from blanks extruded at CRNL is listed in Table I. All the extrusions involved eppeared to process satisfactorily; however, the tube blank from alloy No. 30-17 (4% Al) developed open longitudinal cracks during the final anneal and was scrapped. This was the third unsuccessful attempt to draw tubing of this alloy. Thermal convection loops are being fabricated from the tubing of the other three compositions, alloy Nos. 30-15, 30-21, and 30-22.

The sixteen extrusion billets representing four compositions, B-3404, B-3407, B-3412, and B-3418, which were received from Battelle Memorial Institute were successfully extruded to tube blanks at 2150° T at a ratio of 7:1 and were sent to Superior Tube Company for redrawing. From the details shown in Table II, it is seen that two finish tubing sizes have been requested for these alloys. The 0.500-in. CD x 0.035-in. wall tubing is to be tested in thermal convection loops at ORNL and the smaller size tubing 0.380-in. CD x 0.065-in. wall is to help fulfill the requirements for pusp loops at Battelle. However, past results indicate that the tube reducing and redrawing properties of alloys of this type with 0.12% C are marginal due to cracking which occurs along carbide stringers. Therefore, if difficulty is encountered in processing these blanks to sempless tubing, weld-drewn tubing will have to be used. Superior Tube Company is now attempting to prepare tubing by this latter method. On the other hand, if no difficulties are encountered, CRNL will extrude additional tube blanks to complete the Battelle tubing needs for pump loops of these alloys.

Although it is readily apparent that the composition Ni-17 Mo-4 Al is of no value to the Alloy Development Program other than for establishing the effect of a high Al content on the corrosion resistance of the base composition, Ni-17 Mo, three additional billets of this alloy prepared from a heat supplied by Superior Tube Company were extruded with only moderate success and returned to Superior Tube Company for processing. $\int CLOSE \int f - q^{-1}$

ORNL-Pump Loop

One of the most important alloy additions from the standpoint of rendering oxidation resistance to a Ni-Mo-base alloy is Cr which must be present in quantities of 7% or greater. The effect of Cr additions on the fluoride corrosion, which are discussed in detail in the Corrosion Section of the Newsletter, are such that a more severe test is in order. An alloy whose composition is Ni-17 Mo-10 Cr-7 Fe has been selected for testing in a pump loop. Three 36-1b heats have been cast and are presently being machined into extrusion billets. Tube blanks of this alloy should be available within the next several weeks. This loop should establish more definite trends from a corrosion standpoint.

1118- -0

DECTURNED

_

.

.

.

r

.

SECRET

TABLE I

-7-

<u>danassanoad</u>

178 o

00

14

RESULTS OF REDRAWING ORNL ALLOYS TO 0.500-in. GD x 0.035-in. WALL TUBING AT

SUPERIOR TUBE COMPANY

Alloy No.	Nominal Composition Wt. \$	Extruded Tube Blanks	Tota of 1 Rece	al Length Pubing	No. of Loops Requested	Remarks
30-17	N1-17Mo-441-0.06C	1	1011	,llin.	0	Tubing Developed Long- itudinal Cracks During Final Anneal.
30-15(Inor-5)	N1-15Mo-2ND-2W-0.06C	2	21	. 0	2	 .
30-21	N1-17Mo-5Nb-0,06C	3	34	11	3	
30-22(Inor-7)	N1-16Mo-6Cr-1No-1A1-0.08C	3 🔬	32	·0	7-3	

12-17-2-19-11-

Caller Gr

DECTROSPLED

٠

•

:

÷

.

.

-

•

.

•

5.2.5

TABLE II

-8-

. .

.

-

·	Alloy No.	Nominal Composition Wt. \$	Extruded Tube Blanks	Finish Size
	Sto-5525	N1-17Md-4A1	3	0.500 in. OD x 0.035 in. Wall
	B-3404	N1-20Mo-7Cr-2A1-0.8Mn-0.12C	2	0.380 in. 00 x 0.065 in. Wall
	B-3404	N1-20Mo-7Cr-2A1-0.8Mm-0.12C	2,	0.500 1z. 00 x 0.035 in. Wall
	B-3407	N1-20Mo-7Cr-1A1-2ND-1Fe-0.8Mn-0.12C	2	0.380 in. CD x 0.065 in. Wall
····:	B-3407	Ni-20Mo-7Cr-1A1-2Nb-1Fe-0.8Mn-0.12C	Ë.	0.500 in. 00 x 0.035 in. Wall
*****	B-3412	N1-20Mo-2A1-1Nb-0.5Fe-0.8Mn-0.12C	2	0.380 in. CD x 0.065 in. Wall
	B-3412	N1-20Mo-2A1-1N5-0.5Fe-0.8Mn-0.12C	Ż	0.500 in. CD x 0.035 in. Wall
	B-3418	N1-20Mo-2Nb-1Fe-0.8Mn-0.12C	2	0.380 in. CD x 0.065 in. Wall
3	B-3418	N1-20Mo-2Nb-1Fe-0.8Mn-0.12C	Ż	0.500 in. CD x 0.035 in. Wall
	30-24	N1-17Mo-7Cr-0.5A1-0.5Mn-0.06C	1	0.375 in. CD x 0.035 in. Wall
	4 6 4	N1-20Mo-10Cr	. 1	0.500 in. CD x 0.035 in. Wall

,

TUBE BLANKS SUBMITTED TO SUPERIOR TUBE COMPANY FOR REDRAWING

J.



DECTHOOMED

۴

178

009

-9-

Weld Wire and Mechanical Property Specimens

Table III shows the fabrication status of experimental quantities of 1/8-in. (D) weld wire and 0.065-in. thick strip which are being prepared for welding and stress-rupture evaluation. Approximately 8 1b of weld wire of both the INCR-3 and the INCR-4 compositions were submitted to the Welding and Brazing Group this month. Stress-rupture specimen blanks of INCR-5 were also completed. Two rods of the alloy Ni-17 Mo-7 Cr, which was melted by the consumable-electrode method, were extruded and will be processed to strip material for mechanical property tests. Vacuum-induction melted material of this same composition was previously submitted for stress-rupture evaluation. Comparison of results may establish trends which will be a function of melting practice.

DECTURNED

DECLASSIFIED

5

I

. .

......

<u>....</u>

.....

...... ******

•..... ‡ •:..:-

:::::

lloy Io.		Nominal Composition Wt. 5	Extrivided. Shape	Proposed Use **	Regults
30-23 (I)	Kor-7)	Ni-16Mo-6Cr-1A1-1Nb-0.5Mn-0.08C	7/8-in. Rod 7/8-in. Rod	1/8-in. Weld Wire 1/8-in. Weld Wire	Processing incomplete Processing incomplete
30-26 (IN	NOR-3)	Nf-16Mo-1.7F1-1A1-0.5Mn-0.06C 1	1/4-in. Rod 7/8-in. Rod	1/8-in. Weld Wire 1/8-in. Weld Wire	Cold Swaged to 1/8-in. OD Cold Swaged to 1/8-in. OD
30-27 (II	NCR-4)	Ni-16Mo-1.5T1-2A1-0.5Mn-0.06C	7/8-in. Rod 7/8-in. Rod	1/8-in. Weld Wire 1/8-in. Weld Wire	Cold Swaged to 1/8-in. OD Cold Swaged to 1/8-in. OD
30 -2 8 (II	NOR-5)	N1-16Mo-2ND-2W-0.5A1-0.5MN-0.1C 1	7/8-in. Rod 1/2-in. Rod	1/8-in. Weld Wire 0.065-in. Strip	Processing incomplete Hot Rolled Successfully to 0.250-in. Cold Rolled to 0.065-in.
30-29 (II	NOR-6)	N1-16Mo-5Cr-1.5T1-1A1-0.5Mn-0.06	c		
		1	7/8-in. Rod 1/4-in.Sq.Ro	1/8-in. Weld Wire d 0.065-in. Strip	Processing incomplete Processing incomplete
-		N1-17M0-7Cr-0.06C* 1	1/2-in. Rod 1/2-in. Rod	0.0 65-in. Strip 0.065-in. Strip	Processing incomplete Processing incomplete

* Vacuum Induction Melted and Remelted by Consummable Electrode Method.

** Mechanical Property Specimens to be Machined from 0.065-in. Thick Strip.

:....: i....i

*****

.....

÷

DECTUSSILED

. . .

. .

. , .

··· ·

· · · ·

.

.

D<u>F</u>CLASSIFIED

01141SSNT030

-11-

SECRET

÷

TENSILE TESTS

H. Lnouye

The data on the tensile properties of various Ni-Mo alloys at 1300°F which were accumulated during the past month are tabulated in Table IV. INOR-4, which is known to age, shows low ductility at this temperature.

OXIDATION STUDIES

H. Incuye

The oxidation rates of the alloys listed in Table V were determined this month. At 1500°F in static air, INOR-7 compares favorably with Incomel with respect to oxidation resistance.

178

03172281030



DECTURNED

.

- · ·

.

.

.

ï

·

. . .

.

SECRET

-12-

SECRET

TABLE IV

TENSILE PROPERTIES OF NICKEL-MOLIBDENUM ALLOYS AT 1300°F

Alloy Designati	Composition, Wt. \$ Lon (Nickel Base)	Condition*	0.2% Offset I.P., Psi	UTS Psi	Elongation %
INOR-1	17Mo-5A1	Annealed	2 5,00 0	61,200	37.5
INCR-3	15Mo-1.5T1-1A1	Annealed Aged	27,000 26,700	63,600 65,800	30 41
INCR-4	16Mo-1.5T1-2A1	Aged		87,000	2
INCR-5	15M0-2CD-2W06C	Aged	27,800	49,200	11.0
	1 5 10-306-34	Annealed Aged	37,100 42,100	79,100 78,300	17.5 19.7
	15M0-3C6-3W25C	Annealed Aged	57,700 58,000	89,000 87,700	14.5 13.7
	1 240-206-2920	Anneeled Aged	47,000 44,400	66,900 71,700	- 6.5 7.5
INCR-8	1540-6Cr-4Fe	Annealed Aged	31,300 32,300	63,600 73,000	13.7 21.0
	18No-2Cb-,258e	Annealed Aged	42,100 59 , 400	65,200 87,750	16.5 20
	18Mo5Be	Anncaled Aged	82,700 71,600	▲ 82,700 80,600	Failed at Pin 5
	15No-2Cb-2V2C	Annealed Aged	47,800 50,000	75,200 81,700	10.0 8.7
	1 5 Mo-27-2W2C	Annealed Aged	44,600 43,900	68,500 76,400	8.7 11.7

178 ...012

030

* Annealed 2000°F, 1/2 hr, Aged 100 hr 1300°F

Į,

DECLASSIFIED

.

DECLOSSIFIED

.

GILLISSHTDIG

-13-

SECRET

TABLE V

OXIDATION RATES OF N1-MO ALLOYS AT 1500°F IN STATIC AIR

Alloy Designation	Nominal Composition Wt. %	Wt Gain ng/cm ² /100hr	Adherence of Oxide Scale On Cooling
¥ t- 36	13No-2Cb-2V2C	5.21	Spalls
¥t-37	15Mo-200-2020	4.00	Spalls
JNOR-7	17Mo-1Cb-1A1-6Cr	0.07	No Spalling
Vt-38	15Mo-2V-2W-,2C	3.62	Spells

SECRET

DECLASSIFIED

^

-

- .

-

DECLASSIFIED

•

Dynamic Corresion Studies . H. DeVan and E. A. Kovacevich

-14-

Corrosion tests in Fluoride 107 have been completed for ten additional experimental nickel-molybdenum alloys. The tests, conducted by means of thermal convection loops, all operated for a period of 500 hours with a maximum fluid temperature of 1500°F. Metallographic examination of the loops, reported in Table VI, showed elight surface attack in the form of pitting in all alloys, with depths ranging to one mil. Loop 1081, which contained chromium as well as niobium, tungsten, and aluminum additions, revealed heavy subsurface void formation to a depth of 2 1/2 mils. No evidence of mass transferred deposits could be found in any of the loops tested.

These tests indicate the addition of chromium to have little effect on fluoride attack in thermal convection loops up to amounts of 10%. Whether such additions will give rise to mass transfer under higher system flow rates, however, constitutes an important question and can only be resolved by tests of longer duration and more drastic flow conditions.

In the presence of additions of niobium, aluminum, and tungsten, chromium does appear to adversely affect corrosion, as evidenced by comparison of loops 1081 and 1082; however, the effect is slight.

The operating variables of special alloy loops started during the report period and their respective compositions are listed in Tables VII and VIII. Of the 30 convection loops placed in operation since the first newsletter, 3 of the loops have been terminated because of leaks. All of the leaks occurred in loops circulating sodium; two were near weld areas, and one was centered in a length of tubing comprising the loop cold leg. Because of material limitations, loops are necessarily being constructed of relatively thin walled tubing to provide a maximum number of loops per alloy composition. Consequently tubing and weld defects become quite critical insofar as contributing to failure.

Unfortunately, with a sodium leak it is usually impossible to determine the nature of a defect, since melting of the loop wall occurs in the area of the failure. In one loop, however, it was possible to correlate the leak with a flaw indicated by inspection reports which were obtained during assembly of the loop. In this case, X-rays taken of weld areas revealed longitudinal cracks extending along the tubing proper and ending at the weld area. Such cracks would not appear to have resulted from welding, but rather are characteristic of defects developed during tube drawing. Thus the leaks near welds in two of the loops, as well as the one leak in the cold leg, very possibly resulted from tubing defects produced during tubing fabrication. This suggestion is further substantiated by the relatively large number of defect indications being found on dye penetrant inspection of the tubing.

014

DECTHORNED

ŗ

.

• .

.

DECLASSIFIED

. .

.

•

.

. . 3

-

-

.

. .

-15-

datte

SECRET	
•	

Table VI	Metallographic	Results	cn	Complete	d Ni-	-Mo	Thermal	Convect	tion J	Loop	в
						_					_

Maximum Fluid Temperature 1500°F

			Métallography	, · · · · · · · · · · · · · · · · · · ·
Loop No.	Alloy (Heat No.)	Coolant	Hot Leg	Cold Leg
1067	17% Mo - 3% Cr	107	Few pits -/1 mil	No attack
1068	17% Mo - 5% Cr	107	Surface pitting-1 mil	Few voids-1 mil
1069	20% Mo - 3% Cr	107	Few pits - 1 mil	Light surface roughening - 1 m
1070	17% Mo - 1/2% Al	107	Few subsurface voids- - 1 mil	No attack
1076	17% No - 10% Cr	107	Heavy subsurface voids- <1 mfl	Light surface roughening
.078	20% Mo - 1% ND - 1% Ti - 0.8% Mn	107	Few voids - 1 mil	No attack
1079	20% Mo - 7% Cr	107	Few pits - 1 mil	No attack
L 08 0	15% Mo - 1% Al - 1 1/2% Ti	107	Few voids - 1 mil	Light surface roughening
1081	15% Mo - 5% Cr - 3% ND - 0.5% Al - 3% M	107	Heavy subsurface voids- 2 1/2	No attack
.082	15% Mo - 3% Nb - 0.5% Al - 3% ¥	107	Heavy surface roughening- <1 mil	No attack

ļ

٢



DECTROOMED

I

DECLASSIFIED

\$

,

secret

GALLESSTOAD

-16-

	Table VI	I <u>Compo</u>	sitions	of Thern	<u>el Conve</u>	<u>ction)</u>		<u>Lloys</u>	TOF	NO USE RC
leet Ko	Mo	<u>Cr</u>		Comp	osition 1	1 1.5 (]	Bal Ni) Min	Re	
:0-6	17	7	-		/	<u> </u>		-	-	0.06
3276	20	7	2.	-	. /	-	-	-	ı	-
0- 8	17	-	-	-	2	-	-	-	-	0.06
3277	20	7	2	1/		-	-	-	1	-
0-10	17	-	<u>1</u> (/-	-	2	-	-	-	0.06
0- 1 6	16	5	- /	1	1.5	-	-	-	-	0.06
10-13	1 6	-	-/	1	1.5	-	-	-	-	0.06
0-14	16	-	/-	2	1.5	-	-	-	-	0.06
0-7	15		/ 3	0.5	-	-	3	-	-	-
0-11	17	- 2/	-	-	-	-	-	-	4	0.06
0-9	17	-	-	-	-	-	2	-	-	- .
0-12	17	/-	3	-		-	-	-	-	• /



DECTREENED

, **v**

• •

·

SECRET

Table VIII <u>Operating Conditions of Thermal Convection Loops Constructed</u> of Special Nickel-Molybdenum Alloys

delett

Maximum Fluid Tempers	tur	e - 1500°F	
Wall Temperature		-~10504	T
	1	1.1	

-17-

Losp No.	Ailoy* (Heat No.)	Coolant	Time (hr)	Status
1092	30-6	Na	122(168ked)	Metallography
1093	30-6	107	500	Operating
1094	в 3276	/107	500	Operating
1098	30-8	107	500	Operating'
1099	в 3277	107	500	Operating
1100	30-10	107	500	Operating
1101	30-16	107	500	Operating
1102	30-16	Na	1000	Operating
1103	30-13	107	500	Operating
1104	30-13	Na	1000	Operating
1105	30-14	107	500	Operating
1106	30-10/	Na	1000	Operating
1108	30-7/	107	500	Operating
1110	30-8	Na	1000	Operating
1111	30 / 11	107	500	Operating
1112	30/-11	Na	1000	Operating
1113	39-9	107	500	Operating
1117	30-9	Ma	1000	Operating
1126	30-12	107	500	Operating

* See Table VII.

.



DECTHERMEN

r

.



Pump Loop Tests

Hastelloy B pump loops now in operation at CRNL and their operating conditions are shown in Table IX. A 1000 hr Hastelloy B - sodium loop, described in last month's newsletter, has been examined metallographically. Hot leg attack appeared as uniform surface removal to a depth of 1 1/2 mils. Much of the second phase material present in the grain boundaries and as precipitates throughout the metal was quite resistant to attack and remained unaltered in the corroded areas, although the surrounding metal had been entirely removed. Metal deposits were seen in the cold leg and reached a maximum thickness at the point of lowest temperature in the cooler.

-18-

leta

Table IX Operating Variables of Hastelloy B Pump Loops

Loop No.	Fluid	Fluid AT	Max.Fluid Temp. ^O F	Max.Wall Temp. or	Reynol ^í ds No.	Flow GPM	Method of Heating	Scheduled Operating Time
764 1-1 B	107	270	1625	1750	20 ,000	1.7	Direct Resistance	1000 hrs.
7641-2	-107	300	1650	1700	15,000	1.5	Direct Resistance	, 1000 hrs.
 	Ţ.						 	
					178	018	3 <u>S</u>	ECRET



CECHEI

STRESS-RUPTURE PROPERTIES

D. A. Douglas, C. R. Kennedy, J. R. Weir

Creep testing of the various nickel-molybdemin alloy compositions was confined mainly to the evaluation of some air-melted heats from the Battelle Memorial Institute. The specimens were tested in both the solution annealed (1 hr at 2000°F) and solution annealed and aged (50 hr at 1300°F) conditions. The results are presented in Table X.

TABLE X

STRESS-RUPTURE PROPERTIES /OF N1-Mo ALLOYS IN FIUID 107

Alloy No.	Composition (bal Ni) Wt 5	Rupture Time	% Elongation
B-3275	2010 - 70r - 0.8m - 0.120	290 hr	15.0
B-3275 ^(a)	20Mo - 7Cr - 0.8Mn - 0.12C	280	50.0
B-3276	20Mo - 7Cr - 0.8Mn - 0.12C - 2Nb - 1Fe	440 .	25.0
B-3276 ^(a)	20Mo - 7Cr - 0.8Mn - 0.12C - 2Nb - 1Fe	(b)	· ••·
B+3277	20Mo - 7Cr - 0.8Ma - 0.12C - 2Nb - 1Fe - 1A1	750	8.0
B-3277 ^(a)	20Mo - 7Cr - 0.8Mn - 0.12C - 2Mb - 1Fe - 1A1	(ъ)	
B-3278	20No - 7Cr - 0/8Ma - 0.12C - 2A1	690	60.0
в -3 278 ^(в.)	20No - 7Cr - 0.8Mn - 0.12C - 2A1	790	58.0

(a) Specimens aged 50 hr at 1300°F in addition to solution anneal,

(b) Aged specimens are still in test but the creep curves show good correlation with these of the solution annealed specimens so no significant difference in rupture life is expected.



duti

DECTHOORING

. .

1



-20-

PRODUCTION OF CONMERCIAL SIZE HEATS OF NI-MO BASE ALLOYS

H. Incuys and T. K. Rochs

Correspondence received from INCO listed the estimated delivery dates of the products of the commercial size heats of the INCR alloys 1 through 6. This information is shown in Table XI. It has been established that this development will not be expedited; but INCO indicated that they will try to meet or better the delivery estimates if possible to do so.

Contract agreements between Westinghouse and Union Carbide Nuclear Company are progressing and should be completed within the next few weeks.



DECTHORNED

.

.

· .

.

ъ.

.

÷

.

SECRE

......

.....

-TABLE XI

. Conversion of:		Alloy	No.**	Est. Delivery
1/4-in. O.D. x 1/2-in Wall Extruded Shells to				
-in. 0.D. x 0.187-in. Wall Tubing.*				
Billet Per Heat -	INCR	3 and	6	10-31-56
Billets Per Heat -	INCR	i, 2,	and 5	
looms to Hot Rolled Flats				``
/2-in. x 6-in. x 12-in	INCR	1 and	3	10-5 -5 6
/2-in. x 3-in. x 12-in	INCR	2, 4,	5, and 6	
looms to Cold Rolled and Annealed Strip		•		• · · ·
.065-in. x 6-in. x 12-in	INCR	1 and	3	12-7-56
.065-in. x 3-in. x 12-in	INCR	2, 4,	5, and 6	,
looms to Billets to 1/8-in. Dis. Cold				
rawn Wire, -	INOR	1, 2,	3, 5, and 6	11-30-56
100ms to Billets to 3/32-1n. Dia. Cola	70100	• •	2 E 3 C	33 30 FF
TRAN WILC.	TNOR	1, 2,	3, 7, 800 0	11-20-20
looms to Billets to 3/8-in. Dia. Rot				
olled Rod	INCR	1, 2,	3, 5, and 6	11-30-56
looms to Forged and Rough Turned Rods				
7/8-in. Dia. x 3 ft.	INCR	1. 2.	3. 5. and 6	11-30-56

* 2-in. OD x 0.187-in. Wall Tubing to be subsequently reduced to small diameter tubing by the Superior Tube Company.

** For Compositions See Table V, Fage 12, N1-Mo Alloy Neweletter, August 16, 1956.

þ

..... <u>...</u> ******

.....

·•**•

..... : i....!

SECRET

-22-

22: 0

WELDABILITY OF N1-Mo ALLOYS

R. B. Clausing, P. Patriarca

The following Nickel-Molybdenum alloy test plates have been welded and are now being machined into longitudinal and transverse mechanical test specimens:

Plate No.	Plate Material	Piller Wire		
RiMo No. 12	BMI heat 3405 (20Mo-2Al-7Cr-0.12C-Bal N1)	BMI heat 3405 (20Mo-2A1-7Cr-0.12C-Bal Ni)		
Nimo No. 13	BMI heat 3408 (20Mo-2Cb-1A1-7Cr-0.12C-Bal Nf)	BMI heat 3408 (20Mo-2Cb-1A1-7Cr-0.12C-Bal Ni)		
Nimo No. 14	Hastelloy W	Inor No. 3 (16Mo-1.5T1-1A1-Bal N1)		
		• · · · · · · · · · · · · · · · · · · ·		

No unusual problems were encountered during the welding of these test plates. Radiographic and visual inspection revealed no significant defects in any of the weldments.

Nechanical property tests on plate Nos. 1 to 10 are underway and a quantity of test data is available. However only room-temperature and 1500°F all-weld metal tensile data (as-welded) is presented in tabular form in this report. The results for other conditions of test are incomplete at this time, and will be presented in the next report. The data are presented in Table XII.

Hardness studies of aged welded joints reported in the previous newsletter are being continued. Previous data¹ showed that for aging times of 200 hr Hastelloy B hardened most rapidly at 1300°F. Subsequent results are plotted in Figure 3 illustrating the effect of time at 1300°F upon the hardness level attained. It should be noted that aging times up to 500 hr have a marked effect on hardness. However, it appears that the 200 hr data is indicative of the aging rate. Results similar to that shown in Figure 3 were also obtained for the 1500°F aging temperature. It can be seen that the 200 hr aging time produces approximately 50% of the hardness increase resulting in 500 hr.

Newsletter ORNL 56-9-80 (Sept. 20, 1956).

DECLASSIFIED

. . .

-

.

. .

·

9

. . .

.



DECTUSSILIED

· · · · · · · ·

· · ·

•

.

, :

.

2

TALES

SECRET

178 - 924 - 30

ج**باع**د

TABLE XII

MECEANICAL PROPERTIES OF AS-WELDED NICKEL-MOLYEDENUM ALLOY JOINTS

Specimen	Temp. of Test op	Tensile Strength Psi	Yield Strength .25 Offset Psi	Elongation % one-inch Gage
*85% N1-15% No weld metal	Roca	16,170	14,150	1.2
on Hastelloy B plate	Room	14,230	13,885	1.0
	1500	5,578		0
	1500	10,650	10,650	. 0
Hestelloy B weld metal	Room	118.30 0	84,220	25.0
on Hastelloy B plate	Room	124,040	80,450	22.5
• • • •	1500	66,690	52,550	9.5
÷ •	1500	62,300	55,570	12.5
Hastellov W weld metal	Room	126.100	75.380	40.0 [°]
on Hastellov V plate	Room	127,950	80,990	34.5
	1500	71.110	47.370	31.0
:	1500	69,780	46,120	20.0
			-	

* Very poor properties due to extreme porceity in weld.

SECRET

DECTRESTED

n an an Alberta Alberta an Alberta Alberta an Alberta

.

. , .

• • •





BRAZING OF ALLOYS

ХЕС

E. A. Franco-Ferreira, R. E. Clausing, G. M. Slaughter

An exploratory investigation of furnace brazing in a hydrogen atmosphere using flux is being undertaken as a possible solution to the problem of brazing nickelmolybdenum alloys containing appreciable amounts of titanium, aluminum and beryllium. Resulting joints will be examined for flux entrapment or other possible deleterious effects. Methods of flux.removal will be studied in conjunction with corrosion tests in air, fused salts and sodium.

UNCLASSIFIED

 $\mathbf{78}$

di mina innu

· · · ·

•

a literation

.

DECLASSIFICO

UNCLASSIFIED

delete

FABRICATION OF THERMAL CONVECTION LOOPS

-26-

R. E. Clausing, P. Patriarca, G. M. Slaughter

Table XIII lists the thermal convection corrosion test loops which have been febricated in the last two months. These loops were fabricated from 0.500-in. GD x 0.035-in. wall tubing by heliarc welding with Eastelloy W filler wire. No special problems have been encountered and the fabrication of these loops is routine.

UNCLASSIFIED

178. <u>(</u>26

UNCLASSIFIED

e daga se 11 N. 18

.

.



CHIERA OF LO

4

. . .

€,

•

'n

ند. بد fj ł

;

5.2 • 5 ت ج

.

44

DECLASSIFIED

2 =